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Appendices 1 

Initials MJLD/MOJ 

  

  

 

Test report 
 
  

   

Test specimen Folding loft ladder with insulated hatch, Model CF36, further details can be 

found on page 2.  
  
Sampling: The test specimen was forwarded by the client and received at the Danish 

Technological Institute on 2014-06-02. The test specimen was marked 

601322 CF36 by the laboratory. 
  
Method: EN 1026 (2000): Windows and doors – Air permeability – Test method 
  

The client has informed the laboratory that the choice of method is in ac-

cordance with common practice in the market for loft ladders. 

 
Period: The testing was carried out on 2014-06-02. 

  
Result: Classification of the test specimen according to EN 12207 – Windows and 

doors – Air permeability – Classification: 

Air permeability: Class 4 at ±600 Pa 

 

The results of the test appear from page 3-5. 
  

Terms: The test has been performed according to the enclosed conditions, which are according to the 

guidelines laid down by DANAK (The Danish Accreditation Scheme). The testing is only 

valid for the tested specimen. The test report may only be extracted if the laboratory has ap-

proved the extract. 

 

2014-06-13, Danish Technological Institute, Sustainable Building 
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B Sc, Team Manager 
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601322 Dolle - CF36 - EN1026 - EN 2 

Description of test specimen 
 

The test specimen consists of a wooden folding loft ladder with insulated loft hatch 

made of plastic material, see drawings in Appendix 1. 

 

The test conditions and the dimensions of the test specimen were measured by the 

laboratory and appear from the table below. 

  

Width Height Area Length of joint Temperature Atmospheric  

pressure 

[mm] [mm] [m²] [m] [°C] [hPa] 

0,676 1,175 0,794 3,520 22,3 1012 

 

The client has given the following information about the construction of the test 

specimen: 

 
Product name ClickFix 36 

Gaskets Q-lon 

Thickness of hatch 36 mm 

Hardware See appendix 

 

 

  
Loft ladder before and during testing 

 



2014-06-13 

0301/601322-EN 

 

601322 Dolle - CF36 - EN1026 - EN 3 

CF36 - Test results – Air permeability – Positive air pressure 

 

 

Air pressure Air flow Air flow Air flow Class Class 

 Total Area Length of joint Area Length of joint 

[Pa] [m³/h] [m³/h/m²] [m³/h/m] [-] [-] 

50 0,10 0,12 0,03 4 4 

100 0,10 0,12 0,03 4 4 

150 0,56 0,70 0,16 4 4 

200 1,19 1,50 0,34 4 4 

250 1,47 1,84 0,41 4 4 

300 1,88 2,37 0,53 4 4 

450 2,97 3,74 0,84 4 4 

600 6,02 7,58 1,71 4 4 

 

  
Air permeability related to area. Air permeability related to length of joint. 

 

The graphs show the classification in relation to the area and the length of joint.  

Classes 1-4 are indicated by red, orange, yellow and green fields respectively. 

 

0,1

1

10

100

10 100 1000

A
ir
 p

e
rm

e
a
b
ili

ty
 [

m
³/

h
/m

²]

Air pressure [Pa]

0,1

1

10

100

10 100 1000

A
ir
 p

e
rm

e
a
b
ili

ty
 [

m
³/

h
/m

]

Air pressure [Pa]



2014-06-13 

0301/601322-EN 

 

601322 Dolle - CF36 - EN1026 - EN 4 

CF36 - Test results – Air permeability – Negative air pressure 
 

 

Air pressure Air flow Air flow Air flow Class Class 

 Total Area Length of joint Area Length of joint 

[Pa] [m³/h] [m³/h/m²] [m³/h/m] [-] [-] 

50 0,10 0,12 0,03 4 4 

100 0,20 0,25 0,06 4 4 

150 0,88 1,11 0,25 4 4 

200 1,13 1,42 0,32 4 4 

250 1,56 1,96 0,44 4 4 

300 2,01 2,54 0,57 4 4 

450 2,46 3,10 0,70 4 4 

600 2,82 3,55 0,80 4 4 

 

  
Air permeability related to area. Air permeability related to length of joint. 

 

The graphs show the classification in relation to the area and the length of joint.  

Classes 1-4 are indicated by red, orange, yellow and green fields respectively. 
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601322 Dolle - CF36 - EN1026 - EN 5 

CF36 - Test results – Average air permeability 
 

 

Air pressure Air flow Air flow Air flow Class Class 

 Total Area Length of joint Area Length of joint 

[Pa] [m³/h] [m³/h/m²] [m³/h/m] [-] [-] 

50 0,10 0,12 0,03 4 4 

100 0,15 0,18 0,04 4 4 

150 0,72 0,91 0,20 4 4 

200 1,16 1,46 0,33 4 4 

250 1,51 1,90 0,43 4 4 

300 1,95 2,45 0,55 4 4 

450 2,72 3,42 0,77 4 4 

600 4,42 5,57 1,26 4 4 

 

  
Air permeability related to area. Air permeability related to length of joint. 

 

The graphs show the classification in relation to the area and the length of joint.  

Classes 1-4 are indicated by red, orange, yellow and green fields respectively. 
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Appendix 1, Page 1 of 1 – Drawing 

601322 Dolle - CF36 - EN1026 - EN 

 

 

 
Section of C36 
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